



AkzoNobel

Tomorrow's Answers Today

CERTIFIED LABORATORY TEST REPORT

Abrasion Resistance

Test Procedure: Subject a factory painted sheet to the falling sand test in accordance with ASTM D 968, Method A.

Test Results: The coating system withstands a minimum of 60 liters of sand before appearance of base metal.

Product Tested: TRINAR®

Date Tested: January 24, 2012

Location: Akzo Nobel Coatings Inc., Columbus, Ohio

Certified by:

Lori E. Witherup
Manager – Building Products Technology